Caterpillar assembly #2837773 drawings for  16M General Motor Grader.
* Last version maybe changed.
1234

Frame And Body Assembly 283-7773 Lines GP-AUTOMATIC Lubrication(Caterpillar 16M general motor grader)

Part NO. 283-7773
Name Lines GP-AUTOMATIC Lubrication
Section Frame And Body
Modifier -
SNP R9H IESCN SEBP61230695
Updated 2018-10-19
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Hold Parts have excellent quality Guarantee.

CAT 16M Frame And Body 283-7773 Assembly

283-7773 Lines GP-AUTOMATIC Lubrication , S/N R9H1-UP, Part OF 269-6941 Lubrication AR-AUTOMATIC, Cannot BE Used With @283-7765 @, AN Attachment
Model: Caterpillar 16M
Catalog: General Motor Grader
Section: Frame And Body

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
3,4 3 9R-5008 9R-5008 Spacer 11X20X6-MM THK 2 N
2 15 291-6268 291-6268 FILM-IDENTIFICATION LUBRICATION POINTS, LH 1 N
2 16 291-6269 291-6269 FILM-IDENTIFICATION LUBRICATION POINTS, RH 1 N
3 17 291-6270 291-6270 FILM-IDENTIFICATION LUBRICATION POINTS, CYLINDER)(LIFT, CENTER 1 N
2 18 291-6271 291-6271 FILM-IDENTIFICATION LUBRICATION, Hitch PIN 1 N
2 8T-3612 8T-3612 NUT-WELD M8X1.25-THD M 2 N
2 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 5 N
3,4 44 091-9035 091-9035 Spacer 11X25X20-MM THK 2 N
4 46 133-6934 133-6934 Spacer 11X20X25-MM THK 5 N
4 61 1S-0994 1S-0994 Clip LOOP 3 N
2,3 66 3J-5390 3J-5390 Plug 3/8-18-THD C 4 N
1,2,3,4 67 4D-6475 4D-6475 Elbow C 31 N
2 69 5C-7261 5C-7261 Nut M8X1.25-THD M 4 N
2 70 5P-1076 5P-1076 WASHER-HARD 13.5X30X4-MM THK 8 N
3,4 71 5P-7466 5P-7466 Clip SLOT 2 N
3,4 72 5P-7467 5P-7467 Clip TAB 2 N
1,2,3,4 73 5P-9085 5P-9085 Clip LOOP 28 N
3,4 74 6D-4244 6D-4244 Clip LOOP 14 N
1 78 6V-9168 6V-9168 Nut 11/16-16-THD 1 N
2 79 6V-9169 6V-9169 Nut 13/16-16-THD 1 N
2,3,4 83 8M-2770 8M-2770 Clip LOOP 8 N
3,4 84 8M-2773 8M-2773 Clip LOOP 6 N
1,2,3,4 84 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 74 N
3,4 85 8T-4133 8T-4133 Nut M10X1.5-THD M 3 N
2,3,4 86 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 7 N
1,2,3,4 87 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 42 N
3,4 88 8T-4182 8T-4182 Bolt M10X1.5X45-MM M 3 N
2,3,4 89 8T-4185 8T-4185 Bolt M10X1.5X50-MM M 7 N
2 90 8T-4194 8T-4194 Bolt M12X1.75X50-MM M 4 N
2,3,4 91 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 12 N
2 92 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 1 N
2 94 8T-6869 8T-6869 Bolt M8X1.25X60-MM M 8 N
2 93 8T-6912 8T-6912 Bolt M8X1.25X50-MM M 1 N
2 77 6V-9830 6V-9830 Cap ORFS 1 N
3,4 1 2D-1683 2D-1683 Fitting 1/8-27 PTF 7 N
3,4 45 133-3260 133-3260 Spacer 11X19X10-MM THK 2 N
3,4 69 5M-6214 5M-6214 Plug 1/8-27 PTF 4 N
2 75 6D-4636 6D-4636 Clip LOOP 1 N
3 17 336-9512 336-9512 FILM-IDENTIFICATION LUBRICATION POINTS 1 N
2 101 344-1951 344-1951 Clip TAB C 2 N
2 102 344-1950 344-1950 Clip SLOT C 2 N
S: R9H / R9H (1 ~ 99999)
C: Change From Previous Type E: Order BY The Centimeter I: Refer TO Hydraulic Information System M: Metric Part Y: Separate Illustration

*Assembly 283-7773 Lines GP-AUTOMATIC Lubrication Suitable for 16M General Motor Grader Frame And Body
*Original 283-7773 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 283-7773 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Hold Parts have professional services.

Hold Parts global.